
OE43L58XCTF
Parts Catalog

EN035 - REV B - 03/29/2021



6

2

1

4

14

7

10

11

5

3

12

8

11

14

9

13

8

BLOCK

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1   10111200 MAIN CAP; #1, STRAIGHT, V6 1
2   10111205 MAIN CAP; #2-3, SPLAYED, V6 2
3   10111210 MAIN CAP; #4, 1- PIECE, V6 1
4   18111810 BOLT; HFH, 7/16-14 X 3.00, MAIN CAP 8
5   18111820 BOLT; HFH, 3/8-16 X 2.00, MAIN CAP 4
6   10111250 ENGINE BLOCK; MACHINED, 4.3L 1
7 10110016 EXPANSION PLUG; 1 5/8" 4
8 18211021 PIPE PLUG; 1/4 NPT, STEEL 4
9 18211027 PIPE PLUG; 1/8 NPT, STEEL 2
10 18211330 PIPE PLUG; 1/4 NPT, STEEL, DRILLED TO .026" 2
11 18211400 DOWEL PIN; CYLINDER HEAD 4
12 18291090 DOWEL; REAR SEAL HOUSING 1
13 18111093 DOWEL PIN; BELL HOUSING 2
14 10250026 HEX HEAD; SOFT PLUG 2

PAGE 1



17

1

14

3

21

18

23

6 7 104

5

16

15

2 19

12

13

11

20

98

22

24

25

CRANK AND PISTONS

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 10111190 CRANKSHAFT, FORGED, 4.3L V6 1
2 10110067 MAIN BEARINGS 1
3 10111115 CONNECTING ROD; 5.700", I-BEAM, 3/8-24, PF, V6 6
4 10110024 PISTON 6
5 10230034 ROD BEARING 6
6 18271095 GASKET; REAR SEAL HOUSING 1
7 12111015 REAR SEAL HOUSING 1
8 18211020 BOLT; HFH 1/4-20 X 1.25, GR 8 2
9 10210130 BOLT; HFH, 1/4-20 X .750 2
10 18270001 SEAL; REAR 1
11 18112170 DOWEL PIN; CRANKSHAFT 1
12 10111240 FLYWHEEL ASSEMBLY; W/ SAE ADAPTOR 10/11.50, 168T,ORIGIN, SBC 1
13 18111018 BOLT; HWH 7/16-20 UNF X 1.00, FLYWHEEL 6
14 10250095 CRANK KEY; .750 X .188 2
15 18111910 HARMONIC BALANCER 1
16 18111017 BOLT KIT; HARMONICK BALANCER 1
17 10251035 BELL HOUSING, SAE 3, MACHINED, OE 1
18 10210093 BOLT; SOCKET HEAD SCREW, 3/8-16 X 1.250 6
19 10210181 BOLT; HFH 1/2-13 X 1.00, GR 8 8
20 10210169 BOLT; 3/8-16 X 1.25, GR 8, HFH 12
21 10250036 HAYS ADAPTER 1
22 12211040 BOLT; 3/8-24 UNF, CONNECTING ROD, SBC 12
23 10250018 BRACKET; SAE 1
24 18210002 BOLT; 4.3L BALANCER 1
25 10210173 BOLT; 3/8-16 X .750 GR 8, UNFLANGED 8

PAGE 2



8

6

5

9 3 2 1

7

10 1211 13

4

CAMSHAFT AND LIFTERS

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 18110004 CAMSHAFT 1
2 18111365 CAM BEARING 4
3 18111370 4.3L CAM RETAINER 1
4 18111570 1/4-20 X .625 BHS 2
5 18111170 BALANCE SHAFT, 4.3 V6, SBC, MACHINED 1
6 10230032 BALANCE SHAFT BEARING FRONT 1
7 10230030 BALANCE SHAFT BEARING REAR 1
8 18111285 4.3L BALANCE SHAFT RETAINER 1
9 18211028 BOLT; 1/4-20 X .375, BHS 2
10 10111150 LIFTER RETAINER, COMPOSITE, 4.3L V6 2
11 10111155 BOLT; 5/16-18 X .625, COMPOSITE LIFTER RETAINER, 4.3L V6 4
12 18111012 LIFTER 12
13 18111940 PLUG; EXPANSION, 2.11" 2

PAGE 3



13

1

3

2

6 785

4

10

11

1214

9

TIMING GEAR AND COVER

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 18211020 BOLT; HFH 1/4-20 X 1.25, GR 8 6
2 10110037 TIMING SET; 4.3L, ROLLER, POLISED CHAIN 1
3 10230033 BALANCE SHAFT GEAR SET 1
4 10111170 RELUCTOR WHEEL; V6, 58X 1
5 18211046 BOLT; HFH 5/16-18 X .75 3
6 10110026 TIMING CHAIN TENSIONER 1
7 10110027 TIMING CHAIN TENSIONER PLASTIC INSERT 1
8 18211015 1/4-20 X .500 HFH 1
9 10110025 BOLT; BALACE SHAFT 4.3L 1
10 10270018 GASKET; TIMING COVER, PAPER, 4.3L V6 1
11 10111165 TIMING COVER; MACHINED, OE, V6 1
12 18151015 CRANK SENSOR 1
13 12271140 FRONT SEAL 1
14 N.A. BOLT; HFH, M6-1.0 X 16MM (INCLUDED WITH SENSOR) 1

PAGE 4



2 7 8

6

5

10

9

3

4

13

12

1

11 18

1716

20 21 22

1915

14

LUBRICATION SYSTEM

* - FOR SERVICE LOCATE ENGINE SERIAL
     NUMBER AND CONTACT DISTRIBUTOR.

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 10111025 SHAFT; INTERMEDIATE DRIVE, OIL PUMP 1
2 18112220 OIL PUMP ASSEMBLY; WITH PICKUP TUBE 1
3 10111185 OIL PAN; V6, ORIGIN 1
4 10270005 GASKET; OIL PAN, ONE PIECE 1
5 10210180 BOLT; HFH 5/16-18 X 1.0 10
6 10210179 BOLT; HFH 5/16-18 X 1.750 2
7 10211010 WASHER; 7/16, BLACK OXIDE, HARDENED 1
8 18211410 BOLT; 7/16-14 X 2.25, GR8 1
9 10250027 1/2 PIPE PLUG HEX BRASS 2

10 18211029 3/8 HEX PIPE PLUG BRASS 1
11 10250001 SENSOR; OIL PRESSURE 1
12 10110032 BLOCK OFF; OIL FILTER, 4.3L V6, OE 1
13 10110034 CHEMICAL-RESISTANT MULTIPURPOSE O-RING 1
14 10250037 DIPSTICK & TUBE ASSEMBLY 1
15 10250038 PICK UP SCREEN 1
16 10210004 FITTING; 1/8 NPT NIPPLE 1
17 10210005 FITTING; 1/8 NPT 90 DEG ELBOW 1
18 10210006 FITTING; 1/8 NPT TO 1/4 NPT ADAPTER 1
19 18211027 PIPE PLUG; 1/8 NPT, STEEL 1
20 10230035 VALVE; OIL FILTER BYPASS 1
21 10110028 ADAPTER; OIL FILTER, V6, 4.3L 1
22 10250023 BLOCK OFF;  PASSAGEWAY OIL FILTER V6 1

PAGE 5



1

2317

13

18

14

16

4567

8

9

10

11 12

15

19

HEAD AND VALVES

NOTE: QUANTITIES SHOWN BELOW PER 
           CYLINDER HEAD. DOUBLE FOR 

WHOLE ENGINE.

* - FOR SERVICE LOCATE ENGINE SERIAL
     NUMBER AND CONTACT DISTRIBUTOR.

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 OEH043 CYLINDER HEAD ASSEMBLY 1
2     18131185 VALVE; INTAKE 3
3     18131450 VALVE; EXHAUST 3
4   10131057 VALVE SPRING SHIMS 6
5   10130029 VALVE SPRING 6
6   18131630 RETAINER; VALVE SPRING 6
7   10130028 VALVE LOCK 12
8   10211010 WASHER; 7/16, BLACK OXIDE, HARDENED 6
9       18131001 STUD; ROCKER ARM 6
10   18231065 ROCKER ARM 6
11   18231075 ROCKER BALL 6
12   18211375 ROCKER NUT 6
13   18110014 PUSH ROD 6
14   18211465 BOLT; HFH, 7/16-14 X 1.62, CYLINDER HEAD 6
15   18211385 BOLT; HFH, 7/16-14 X 2.92, CYLINDER HEAD 2
16   18211460 BOLT; HFH, 7/16-14 X 3.68, CYLINDER HEAD 7
17   10270027 HEAD GASKET 1
18   18211355 3/8 PIPE PLUG 1
19   18131645 SEAL; VALVE STEM 6

PAGE 6



1 2

4

9

6

5

7 8 3

10

INTAKE MANIFOLD

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 10111255 INTAKE MANIFOLD, MACHINED, 4.3 V6. OE 1
2 10270019 GASKET; INTAKE, PAPER, 4.3L V6, OE 2
3 10210178 BOLT; 5/16-18 X 1.50 HFH 8
4 18111435 FITTING; HOSE BARB, 5/8", 1/2 NPT 1
5 18290005 THERMOSTAT HOUSING 1
6 18291100 GASKET; THERMOSTAT 1
7 10210024 BOLT; 3/8-16 X 1.00 HFH 2
8 18151022 COOLANT TEMP SENSOR 1
9 10250027 1/2 PIPE PLUG HEX BRASS 1
10 10290012 THERMOSTAT, ORIGIN 1

PAGE 7



3

5

4 1 7 26

WATER PUMP

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 18112175 WATER PUMP; W/GASKETS 1
2 18271070 GASKET; WATER PUMP 2
3 18211023 BOLT; HFH, 3/8-16 X 2.25 4
4 10290010 PULLEY; ORIGIN WATER PUMP 1
5 10210063 BOLT; 8 X 1.25 X 20MM, HFH 4
6 10250004 HOSE; HEATER, .375 1
7 10210175 CLAMP, HOSE SRING, 5/8" 2

PAGE 8



2

1

8

35 6

7

8

4

VALVE COVERS

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 10290006 VALVE COVER; SET, 4.3L, CENTER BOLT BLACK 1
2 10131125 GASKET; COMPOSITE VALVE COVER, 4.3L V6 2
3 18131270 OIL CAP 1
4 18190006 VALVE; PCV 1
5 18211011 6MM FLAT WASHER 6
6 18211390 VALVE COVER BOLT 6
7   10290011 HOSE BARB; CRANK CASE BREATHER 47044 1
8   10250025 GROMMET 2

PAGE 9



4

3

15

16

17

261117 8

13

1214

9

10

18

5

2

19

20

21

IGNITION SYSTEM

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 18211020 BOLT; HFH 1/4-20 X 1.250 4
2 18211030 BOLT; 3/8-16 X 1.00 GR 5, HFH 4
3 18151070 SPARK PLUG 6
4 18110011 STARTER, WITH BOLTS 1
5 10210128 COIL PACK BRACKET; DRIVER SIDE, OE, V6 4.3L 1
6 10150008 IGNITION COIL, WASTED SPARK, V6 1
7 10210171 LOCK WASHER 4
8 10210176 BOLT; 6-1.0 X 35MM HFH 4
9 10230023 ECM BRACKET; 4.3L, OE 1
10 10250040 FUSE BOX 1
11 10250039 ECM; MODULE, UNPROGRAMED 1
12 18112220 ASSEMBLY; OIL PUMP DRIVE 1
13 10150028 SET; WIRE, SPARK PLUG, 4.3L 1
14 18211225 BOLT; 3/8-16 X .750 HFH 1
15 10150030 HOLDER; SPARK PLUG WIRE 2
16 10150032 WIRE LOOM TRIPLE; SPARK PUG WIRE 2
17 18211015 BOLT; 1/4-20 X .500 WHIZ 4
18 10210167 BOLT; 10-32 X .500 SHCS 4
19 10210165 NUT; 6MM 4
20 10150020 SPRING; SPARKPLUG GROUND 4
21 10150039 CLIP; PLUG WIRE ROUTING, 2 POSITION 4

PAGE 10



2 14 10 9 8 5 7 12

136

4 11

13

15

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 18211225 BOLT; 3/8-16 X .750 HFH 1
2 10210131 STUD; 3/8-16 X 6, 2 AND 5/8 THREADS 2
3 18131375 3/8-16 HEX SERATED FLANGE NUT 2
4   10250008 ALTERNATOR BRACKET; WELDED ASSEMBLY, IND, V6 4.3L 1
5   10290114 ALTERNATOR; 70AMP/12V, CW, 6 GROOVE PULLEY 1
6   10230006 ORIGIN TENSIONER WITH PULLEY 1
7   18211290 BOLT; 8-1.25 X 70MM HFH 1
8   18210004 SPACER; 3/4 OD, .700 LONG, FOR 5/16 BOLT 1
9   10191145 8MM FLAT WASHER; ZINC PLATED 1
10   10210170 5/16-18 HEX FLANGE NUT 1
11   10230001 ORIGIN IDLER PULLEY 1
12   10251015 WASHER; 3/8 X 1.250 FENDER (FLAT WASHER) 1
13   10210169 BOLT; 3/8-16 X 1.250 GR8, HFH 1
14   10210172 BOLT; 5/16-18 X 1.250, GR 8, HFH 1
15   10210168 BOLT; 5/16-18 X 2.0 GR 8, HFH 1

PAGE 11FRONT DRIVE



21

1

7

6

5

4

2

3

8

11

14

23

22

18

19

24
15 1620

10

9

1213 17

25

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 10191056 MANIFOLD ADPATER GASKET 1
2 10191040 0 DEGREE ADAPTER 1
3 10210180 BOLT; 5/16-18 X 1.00 HFH 4
4 18111435 FITTING; HOSE BARB, 5/8", 1/2 NPT 1
5 10210052 CLAMP, HOSE SRING, 5/8" 3
6 18150008 SENSOR; TMAP, 10-110kPa 1
7 18211016 BOLT; 1/4-20 X .750 HFH 1
8 10230015 SPACER; THROTTLE BODY, 62MM ORIGIN 1
9 10210125 CAP SCREW; 1/4-20 X .625 SHCS 4
10 10191055 THROTTLE TO MANIFOLD ADAPTER GASKET 1
11 10190009 GOVERNOR; THROTTLE, E1312300 1
12 10210049 WASHER; 6.76MM ID X 17.7MM OD 4
13 10190042 ADAPTER; E330 TO 60MM THROTTLE 1
14 10210127 CAP SCREW; 1/4-20 X 2.250 SHCS 4
15 10190012 MIXER; 330 FOR D19 EPR 1
16 10190048 CLAMP; HOSE, 1-3/4 TO 3-3/4 1
17 10210126 CAP SCREW; 6-1.00 X 18MM SHCS 4
18 10190011 EPR D19 1
19 10210071 CAP SCREW; M5 X 14MM, SHCS 4
20 10210069 CAP SCREW; M4 X 16MM, SHCS 4
21 10190041 AIR FILTER; PRIMARY DURALITE 1
22 10290050 HOSE; 80KW, MIXER, BREATHER 2
23 10210053 CLAMP; HOSE SPRING, 1.00 1
24 10190054 FITTING, IN, D19, 3/4 NPT MALE 1
25 10191055 THROTTLE TO MANIFOLD ADAPTER GASKET 1

PAGE 12FUEL SYSTEM



2

17

20

13

14

15 16 4 5

7

8

9

12
11

10

6

1

18

14

19

3

21

EXHAUST

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 10290023 MOUNT; ORIGIN FRONT ENGINE 1
2 10210024 BOLT; 3/8-16 X 1.00 HFH 4
3 18211225 BOLT; 3/8-16 X .750 HFH 4
4 10270004 GASKET; EXHAUST 2
5 10170007 EXHAUST MANIFOLD, DRIVER SIDE, 4.3L V6 1
6 10170008 EXHAUST MANIFOLD, PASSENGER SIDE, 4.3L V6 1
7 10170010 HEAT SHIELD LG, EXHAUST MANIFOLD, 4.3L V6. OE 2
8 10170009 HEAT SHIELD SM, EXHAUST MANIFOLD, 4.3L V6, OE 2
9 18211023 BOLT; 3/8-16 X 2.250 HFH 12
10 10170034 CLAMP; EXHAUST, 2.50 U-CLAMP 1
11 10170035 KIT; EXHAUST TUBING KIT, 4.3L V6, OE 1
12 10290087 EXHAUST MANIFOLD STUD, 3/8-16X2.5 6
13 10210166 BOLT; 3/8-16 X 1.500 HHB 6
14 18211425 10MM FLAT WASHER 14
15 18131375 3/8-16 HEX SERATED FLANGE NUT 6
16     10170005 CATALYST; 4.3L, ORIGIN, NG/LP/GASOLINE 1
17   10250007 BRACKET; SUPPORT ,EXHAUST CATALYST 4.3L 1
18 10250020 BRACKET; EXHAUST ALIGNMENT, 4.3L OE 1
19 10210104 NUT; FLANGE SPIRALOCK, 3/8-16 (NRP) 6
20 18170001 LSF4 BOSCH, O2 SENSOR 2
21 18211030 BOLT; 3/8-16 X 1.00, GD 5, HFH 1

PAGE 13


	Cover
	1
	Drawing View11

	2
	Drawing View12

	3
	Drawing View13

	4
	Drawing View14

	5
	Drawing View15

	6
	Drawing View16

	7
	Drawing View17

	8
	Drawing View18

	9
	Drawing View19

	10
	Drawing View20

	11
	Drawing View21

	12
	Drawing View22

	13
	Drawing View23


